2021. 12

Educational, Scientific and . Water Security and
Cultural Organization . Sustainable Management



The Effect of City Conditions, External Influences, and O&M Efficiency
on Urban Water System from the perspective of Nexus

2021. 12

T ¢

I WS

United Nations - | nal Centre for
Educational, Scientific and - Wate Se curity and
Cultural Organization . Sustainable Management




e

A

o] RIAME 20219 %= UNESCO i-WSSMel| A]

a

e LG |EEAR B2 JAE PPN

AFRAEE): A A, R7FeF @ 9388 88
A= G979 AFRIAMZE ASF YT

2021 12. 28
AT A = UNESCO i-WSSM 2
AFS3 A UNESCO i-WSSM A

&

ol

rd

>

rlo

A
X
oflt

o] =A E43F A|AElo] u]

il



1. AFA =

| BN A omzi} %) =4 7, 959 2 egel T =4
&g Azdel HAE o

00“

2. A7zt
[...]
Uizt 0.010 - - 0.020 - - - 0.180 - 0.216 0.780 0.419 - 0.084
AApReA | 0.010 - - 0.020 - 0.062 0.302 0.019 0.395 - 0.033 - - -
Aol | 0.153 - - 0.348 - 0.496 1.250 0.291 1.220 - 0.522 - - -
£5 WAt 0.084 - 0.021 0.395 0.045 0.305 0.474 0.163 0.445 0.000 1.070 0.000 - 0.000
N 0.007 - 0.000 0.156 0.002 0.093 0.225 0.027 0.198 0.000 1.146 0.000 - 0.000
M -0.402 - - 6.324 - 1.072 - -0.593 | -0.681 - 17.610 - - -
gz 1.121 - - 2.455 - 1.103 0.164 0.471 0.448 - 3.996 - - -
w9l 0.225 0.000 0.030 1.240 0.063 1.092 0.948 0.478 1.115 0.000 5.387 0.000 0.000 0.000
A&7 0.010 0.000 0.030 0.020 0.190 0.003 0.302 0.002 0.330 0.216 0.003 0.419 0.010 0.084
S 0.235 0.000 0.060 1.260 0.253 1.095 1.250 0.480 1.445 0.216 5.390 0.419 0.010 0.084
REPN 13 0 2 10 2 18 3 14 5 2 26 2 1 2

- 112 -



3 52. skrAlE] AR

3748 ollvA JAdAE

R . Primary & | Prmary | gy | Tertiary Disinfe
eference Region e gt sedime treatmert Filtration e e
el ntation
all | Lagoon A‘S’l“m"geed dction | Trickling | g all RO | Chlorine | UV
100, 118, 150 Australia | 0.235
54 Arabla | o2
Kenway (2008) Australia | 0.19
N w
2, 99 Jeaiand | 0-115
2, 99 Canada | 0.06
150, 152, 153, 154 us 0.04
152 califer | 0.0215
0.01
0.01
0.01
0.01
0.01
0.01
Klein et al. (2005) 0.06
Klein et al. (2005) 0.03
Christoforidou et al. 1.26
(2020)
54 Arabla 0.431
Porse et al. (2020) 0.32
&%rzlg}ofondou et al 0.05
0.02
0.02
0.02
0.02
0.02
0.02
26 China 0.253
150, 152, 153, 154 us 0.19
150 Japan 1.095

- 113 -



Reference Region gézglit E?ﬁ%%y m Filtration trm Dé,‘:;ilglfle
all | Lagoon A;“E‘eed Qdcation | Trickling | ypg all RO | Chlorine | UV

8(1)5185[01(ond0u et al 0.88
WEF (2009) 0.591

0.59
150, 152, 153, 154 UsS 0.465
Klein et al. (2005)
Cohen et al .(2004)
Kneppers (2009)
Maas (2009) 0.395
Kenway et al. (2008)
Navigant Consulting,
inc. (2006)

0.36

0.32

0.29

0.28

0.27
26 China 0.269
100, 118, 150 Australia 0.1
WEF (2009) 0.072
WEF (2009) 0.032
WEF (2009) 0.015
WEF (2009) 0.006
WEF (2009) 0.003
150 Japan 1.25
Christoforidou et al. (2020) 0.75
26 China 0.302

0.48

WEF (2009) 0.478
EPA(2008) Us 0.3
Klein et al. (2005)
Cohen et al. (2004)
Kneppers (2009) 0.9875

Maas (2009)
Kenway et al. (2008)
Navigant Consulting,

- 114 -



Reference Region g%it E?ﬁ%%y m Filtration trm Dé,‘:;ilglfle
all | Lagoon A;“&@ Qdcation | Trickling | ypg all RO | Chlorine | UV
inc. (2006)
0.26
0.23
0.2
0.18
0.18
WEF (2009) 0.052
WEF (2009) 0.023
WEF (2009) 0.008
WEF (2009) 0.004
WEF (2009) 0.002
Porse et al. (2020) 1.445
150, 152, 153, 154 Us 0.995
150, 152, 153, 154 UsS 0.85
100, 118, 150 Australia 0.46
26 China 0.33
E}z%llé;onsultants & NC US(utI%and 02155
(GZ%Il(SOHSUItaHtS & NC gate%mde 0.2155
100, 118, 150 Australia 5.39
150 Japan 2.065
WEF (2009) 0.78
0.78
WEF (2009) 0.686
Klein et al. (2005)
Cohen et al. (2004)
Kneppers (2009)
Maas (2009) 0.5595
Kenway et al. (2008)
Navigant Consulting,
inc. (2006)
0.51
2,99 gea?an‘g 0.49
0.47
Porse et al. (2020) 0.465

- 115 -



Primary . ..
: & : Secondary . Tertiary Disinfe
Reference Region : sedime Filtration :
gt et treatment treatment ction
all | Lagoon A;“;g‘eed Qdcation | Trickling | ypg all RO | Chlorine | UV
Klein et al. (2005)
Cohen et al. (2004)
Kneppers (2009)
Maas (2009) 0.464
Kenway et al. (2008)
Navigant Consulting,
inc. (2006)
0.44
0.42
149 Taiwan 0.41
0.41
Quantum Consulting
(2001) us 0.355
EPA(2008)
WEF (2009) 0.102
WEF (2009) 0.083
WEF (2009) 0.047
WEF (2009) 0.037
WEF (2009) 0.022
WEF (2009) 0.017
WEF (2009) 0.008
WEF (2009) 0.006
WEF (2009) 0.004
WEF (2009) 0.003
GEI Consultants & NC | U S 0.419
(2010) Southland .
GEI Consultants & NC | U S 0.419
(2010) Statewide )
Klein et al. (2005) 0.01
GEI Consultants & NC | U S 0.084
(2010) Southland .
GEI Consultants & NC | U S | 0.084
(2010) Statewide :

- 116 -



® 53. strA Y FAHA WE AR AR HF

Type of Treatment

Electrical Energy

Total Treated (m®/day)

Electricity Estimate

Intensity (kWh/m®) (kWh/d)

Less than secondary 0.198 1597443 316,500
Secondary 0.549 49747858 27,335,360
Greater than Secondary 0.711 63504038 45,127,500
No Discharge 0.711 6870519 5,372,400
Pumping Reuse 0.338 13248935 4,480,000
Partial 0.219 719228 157,700
Total per day 82,789,400

Total per year 30.2 TWh

Percentage of total U. S. Electricity used in 2011 0.8%

Value obtained from the water reuse Foundation: flow data from U, S, EPA Clean Watershed Need Survey, 2008

3 54. 3tAE] Al oY A Aw|FF

=4: EPRI & WRF (2013)

Primary .
. 3 Tertiary
Region Treatment Secondary treatment kWh/m Reference
Treatment
(KWh/m)
o Conventional
Oxidation . Membrane
Energy Lagoons . activated sludge . Energy
ditch bioreactors
treatment
Maas (2009):
Canada 0.02-0.1 N/A N/A N/A N/A N/A Kneppers et
al. (2009)
California 0.003-0.04 N/A N/A N/A N/A N/A CEC (2006)
Radcliffe
(2004); CEC
0.09-0.2 0.8-0.9; (2006): NEEA
us 0.04 N/A 0.33-0.60 N/A
9 0.49-1.5 (2001):
Lesjean &
Luck (2011)
WEF (2010):
Kenway et
Australia 0.1-0.37 N/A 0.5-1 0.1 (avg) 0.10-0.82 0.23-10.55 al. (2008);
Radcliffe
(2004)
N Maas (2009):
ew
0.04-0.19 N/A N/A N/A N/A 0.49 Kneppers et
Zealand
al. (2009)
Chi N/A 0253 0.302 0.269 0.33 (avg) N/A Yang et al.
ina . . . av
(avg) & (2010)
Radcliffe
Japan N/A N/A 0.43-2.07 0.3-1.89 N/A 0.39-3.74
(2004)
Mizuta &
Taiwan N/A N/A N/A N/A N/A 0.41 Shimada
(2010)

- 117 -

=2 Wakeel 5(2016)



F 55. 22 <A e | A dEAE] (KWh/m?)

Treatment Australia China USA Japan Reference
Yang L, 2010. (Quantum Consulting,
Lagoons 0.253 (avg) 0.09-0.29
2001)
. (WEF, 2010). (Yang L, 2010)]. (Mizuta
Activated sludge 0.1 (avg) 0.269 (avg) 0.33-0.6 0.30-1.89 K. 2010)
Oxidation ditch 0.5-1.0 0.302 0.43-2.07 (Yang L, 2010)]. (Mizuta K, 2010).
Membrane 0.8-0.9: (WEF, 2010). (Yang L, 2010). (Lesjean
. 0.10-0.82 0.33 (avg)
Bio-reactor 0.49-1.5 B, 2011)
- . (Quantum Consulting, 2001). (EPA,
trickling filter 0.18-0.42
2008)
Advance .
(Quantum Consulting, 2001). (EPA,
wastewater 0.31-0.40
2008) (Metcalf L, 1979).
treatment
Z*: Gomez 5(2015)
Fig, 6. Comparison of electricity intensity for typical
wastewater treatment processes, Trickling filier, act-
a -
Reverse osmosis, RO - Il Advanced valed sludge, oxidation ditch, MBR and A20 are bio-

44 Conventional logical wastewater treatment processes, whereas MF,

Ultrafilration, UF® 4 UF and RO are membrane-based separation processes.

The energy intensities for MF, UF and RO are based on
Microfiltration, MF® 4 - treatment of wastewater with total diselved solid
concentration between 800 and 1200mg/l. Data

ovaoicon, '] [ soures: (823 183 843 °103; (69 el
Membrane bioreactor, MBR®* { _
oxaiondien* 1 i
Activated siudge™' 1 W/%%
Ticking it 1 )

0.0 05 10 1.5 20 25 30

Range of electricity intensity (Whm’)

I3 67. AR stexe] FAE oA U"AE vl
Z=x]: Lee 5(2017)

gl w2 35 Helo Ay] Ao [ 56), [¥ 571 E= (4 18], [4 191¢ ast
o A4k 4 Utk EPRI & WRF (013 st B2 fakol vl sloxel vl ==
Alzwo] @ o= AEAE FHe [E 581014 9h Zo] AABAT.

- 118 -



3 56, A4F strAYA 2 Bt | A ARAE FAHA

Average (m3/day)

Treatment Plant

3785 18927 37854 75708 189271 378541
Trickling Filter 0.478 0.052 0.023 0.008 0.004 0.002
Activated Sludge 0.591 0.072 0.032 0.015 0.006 0.003
Advanced Treatment
. o 0.686 0.083 0.037 0.017 0.006 0.003
without Nitrification
Advanced Treatment with
o 0.780 0.102 0.047 0.022 0.008 0.004
Nitrification
Z): : WEF(2009)
3£ 57, st A el R @9 AR &BlEF
Unit Electricity Consumption (kWh/m?)
. activated Activated Advanced
Treatment Plant size Only o . .
. 3 i Aerated Tickling Sludge with | Sludge without wastewater
categories (m°/day) primary
basins Filter nutrients nutrients treatment with
treatment o
removal removal nitrification
x<3785 0.01 0.02 0.48 0.59 0.59 0.78
3785<x<18925 0.01 0.02 0.26 0.36 0.36 0.51
18925<x<37850 0.01 0.02 0.23 0.32 0.32 0.47
37850<x<75700 0.01 0.02 0.20 0.29 0.29 0.44
75700<x<189250 0.01 0.02 0.18 0.28 0.28 0.42
x>189250 0.01 0.02 0.18 0.27 0.27 0.41
Z*: Gomez 5(2015)
1000kg 0O, ) 1PE
1 PE) = BOD( . 2~Al 18
CapacztyWWTp( ) 5 day 0.06kg02/day T
where
Capacity wwrp = Wastewater treatment plant capacity in Population Equivalent (PE)
100092
BOD, = five days biochemical oxygen demand (Tj)
. . . 90,
According to directive 91/271/EEC: 1 P.E— BOD, = GOdTu/
3 ( mB )
' ) : PE) « WW P 4 19
Capacitywwre| |~ Capacity wwrp(PE) mtwen\ PG+ day 4
where

3
m
Capacity wwrp — Wastewater treatment plant capacity (7orPE)

ww Influent —

treatment plant per day and PE(

- 19 -

WLS

PE « day

day

|

Wastewater Influent or volume of wastewater treated in a wastewater



3 58. A el G F R oluR] AWAE FHA Whnt)

Unit Process Average plant Flow
3785 18927 37854 75708 189271 378541 946353
Wastewater pumping 0.058 0.058 0.058 0.058 0.058 0.058 0.000
Grit removal, aerated 0.040 0.032 0.041 0.066 0.063 0.058 0.055
Primary Grit removal. forced
0.034 0.008 0.007 0.004 0.004 0.004 0.004
Treatmen vortex
t Primary clarifiers 0.042 0.011 0.006 0.003 0.002 0.002 0.002
Ballasted Sedimentation 0.020 0.020 0.020 0.020 0.020 0.020 0.018
Trickling Filters 0.166 0.134 0.134 0.134 0.134 0.134 0.134
Bidogical nutrient removal
B 0.029 0.029 0.029 0.028 0.027 0.029 0.025
Secondar Xrg
Aeration without
y o 0.190 0.190 0.190 0.183 0.177 0.167 0.162
T nitrification
reatmen - - —
Aeration with nitrification 0.285 0.285 0.285 0.273 0.265 0.251 0.243
t Secondary clarifiers 0.022 0.018 0.018 0.018 0.019 0.018 0.019
sequencing batch reactors 0.288 0.288 0.288 0.277 0.268 N/A N/A
Membrane bioreactors 0.713 0.715 0.715 0.715 0.715 N/A N/A
Aerobic digestion 0.000 0.000 0.000 N/A N/A N/A N/A
) Anaerobic digestion N/A 0.029 0.029 0.028 0.026 0.026 0.026
Selids ™ Gravity belt thickener | 0.008 | 0.007 | 0.006 | 0.006 | 0.006 | 0.06 | 0.006
Handling | Dissolved air flotation N/A N/A 0.048 0.039 0.033 0.031 0.047
Treatmen centrifuge thickening 0.021 0.015 0.010 0.010 0.010 0.010 0.010
t & Belt filter press 0.000 0.012 0.012 0.009 0.007 0.007 0.005
Disposal Screw press 0.005 0.005 0.004 0.004 0.003 0.003 0.003
centrifuge dewatering 0.069 0.069 0.069 0.069 0.069 0.069 0.069
Thermal drying 0.058 0.058 0.058 0.058 N/A N/A N/A
Filtration UV disinfection 0.059 0.062 0.062 0.062 0.062 0.062 0.062
& Depth Filtration 0.026 0.018 0.015 0.015 0.015 0.015 0.015
i i Surface Hiltrati doth
Disinfectio e filtrtin g 0.013 | 0009 | 0008 | 0008 | 0024 | 0008 | 0.008
n filters)
Plant utility Water 0.012 0.012 0.011 0.011 0.011 0.011 0.011
N loads (Building, lighting,
onprocess loads (Building, lighting 0079 | 0063 | 0055 | 0048 | 0048 | 0048 | 0.048
computers, pneumatics, etc)
0.076
Energy recovery (from biogas combution) N/A 0.076 0.076 0.076 0.076 0.076

a) Some plant with flows in excess of 50 MGD use sidestream treatment to reduce aeration cost: these plants
should reduce the electric energy intensity values by approximately 25%

b) N/A = Not applicable; generally pertains to unit processes not commonly found in plants of given flow (e,g.,
sequencing btach reactor are not used in plants wit average flows in excess of 50 (MGD)

c) Energy recovery values are reduction in energy use: values are based on assumption of using conventional
internal combustion engine burning biogas after treatment; alternative generation technologies may improve
these estimates

Z=#]: EPRI & WRF (2013)

9ol 2 AA & oA QlEIAE]
e Yeldt aga 593 A
(Shestha, 2017). 2#} YA ]

© (29 681l A st 2ol Hel EAHol wet vl § thE
2 34 Wol M= Ad el wel vl$ shwzelt)
Tl YHT e el FFS dehpich

- 120 -



A. Secondary treatment

025 14 B. Tertiary treatment & Disinfection

- > Trickling filter (TF) & Activated sludge (AS) © MBR 2 SBR @ BNR 0.0 ¥ 05

& ! - T "7 wSurface fitration (SF) 4 Coagulation and Floceulation © Depth filtration (OF) o Ozane
2 034 TZ Bogpi =
ik o i
H 1 & U e 8
u 4 - ]
- L * =
S0 4 S 8 8 03,
o 015 08 " - 005 ° £
£ 1 m E £ : =
= 4 AAALAMALARMAAARARARAMKAAARARARAAAAAAALAL = > 0.04 ; 0.2 Q
2 B 0006 IH0B00 DOGOC 000000000 o e 3 8 nt T o
£ 0.1 ,”’ﬂm el e ] & E
§ e £ £ 003 %‘ -
@ 04 g5 = . i
o 0
% 0.05 \ g, S o \h“"_""”""""'“H""uuuunuu i'-.
3 e LITTTTTTTTPIrem £ 3T Seessssnnsnees T 0003

2 0.01 = |
2 AL NN A R AR AR ARRRAXAREAARALLL
0 0 0.00 01
0 10,000 20,000 30,000 40,000 50,000 0 10,000 20,000 30,000 40,000 50,000
i (3
Capacity (m¥/d) Capacity (m'/d)

a9 68 Ag7IEd ©e 22 AA Al YA AAE

Z]: Shrestha (2017)

59 w9l 21 AA F oA AAAE A

WW treatment technologies Energy Intensity (kWh/Log removal/m?) R?
Trickling Filter 0.2197 "% 0.79
Activated Sludge 0.297229:088 0.80

Biological Nutrients Removal 3.87982:929 0.88

Membrane Bioreactor 0.1096 90016 0.74

Sequencing Batch Reactor 6.9557 ¢ 0347 0.90

Coagulation and Flocculation 0.34359-423 0.92
Depth Filtration 0.17203%4 0.89
Surface Filtration 0.33082":2%° 0.88

Ultrafiltration - -

Granulated Activated Carbon - -
Electrodialysis - -
Reverse Osmosis - -

Chlorination - _
Ozone 12,0772~ 0-598 0.96

- 121 -

Z=x]: Shrestha (2017)



2510 Alo] & FA

7L Aol g A R A

sk s A Sl U@ A A3 8 BPA Seis FAde] REoE Qs HAF
e g W, Mg E A4S R S8 BHOR B AolgS shie uieke nestA H9
o 20119 & AAHOZ 7000 MuYde] AAEEIE AgHAOH o) HA T AS

9] 0.59%F AAstH, [3E 6010 = 7HE Ajol§ HAQI Aol §Fo] A =o] Ut 6071=
ojde] =7t A Tt §EE AAETE &St Jdom(Angelakis & Gikas, 2014),
ywlnjopel A7FEZZ oA = 58 AAEC] APBEHIL JARE B FE 75‘—"% Hl 58 A A
£ YUttt B3] Y AME A AA Aol &4 32%E ALEdE Fo S8 Eof
oltt. & 7153 B AAECRZE 2HQ0%), AA-809%), =A80%), HH 2>802%),
71eH2%)7F ATHEU, 2016; Lautze %5, 2014). ¢ AALRT AFLS ES Aofslr] 9
g AR 3 AlgolARE s FAHL AHA F kot

E 60. AAA & Aolg FH

% of WW Major

C t Reuse M, Ref
ountry /yr Application eference
. 1.66 in
World 26.000 in 2030 EU (2016)
2030"

North & Latin America

United States 3850 - - Angelakis & Gikas (2014)
California (US) 1271 - Al, LL, GWR Asano et al. (2007)
Florida (US) 834 54 IU, RI, WH Asano et al. (2007)
Canada (BC) - 3 Al Schsefes et al (2004)
Mexico 350,000ha Al Crook et al (2005)
EU 1100 24 EU (2016); EU (2015)
Spain 347 -10 Crook et al (2005); EU (2015),2016)
Italy 233 -8 AL, IU, | Crook et al (2005); EU (2015),2016)
Cyprus 20 100 TF,LL, PIPU, | EU (2015,2016)
Germany 42 -1 RI Crook et al (2005); EU (2015, 2016)
Malta -4 -78 Crook et al (2005); EU (2015,2016)
Australia 300 168 DSEWPaC (2012)
o 63 9.8 DSEWPaC (2012)
New South Wales Victoria
100 24.1 -
Queensland
. 71 23.7 -
South Australia 99 98 1 LL, TF, AL,
Western Australia ' SL, 1U, VW,
. 19 12.0 -
Tasmania 3 6.2 CU, ENV
Northern Territory '
Autralia Capital Territ L5 6.0 -
T T
utralia Capital Territory 35 13.3 B
Middle East
[srael 300 -80 AL, GWR Crook et al (2005); Angelakis &

- 122 -



% of WW Major
Country Reuse Mt/r i ) . Reference
reused Application
Gikas (2014)
Qatar 760 - Al LI MDPS (2016)
Iran 70 5 Al Crook et al (2005)
Kwait 52 - Al LI Crook et al (2005)
United Arab Emirates 500 20 Al LI Crook et al (2005)
Saudi Arabia 657 10 Al LI, IU Drewes et al (2012): WHO (2005): Crook et
al (2005)
Asia
China 7373 9.2 IU, LL, AL, TF Zhou et al (2011)
Japan 187 - TF, IU ENV, AL Crook et al (2005)
Korea 157 4 IU, TF, CL Crook et al (2005)
Singapore 27 - DW (25%) & NPW | Angelakis & Gikas (2014)
Pakistan N 80 Al@ Crook et al (2005)
Southern Africa
South Africa -45 3 Crook et al (2005)
Nambia 7.67 4 DW blending WABAG (2016): Crook el al (2005)

*Mm®/yr unless stated *% pf total water use *% of water supply @Little or no treatment

Al= Agriculture Irrigation, LI= Landscape irrigation, GWR= Groundwater Recharge, [U= Industrial Use, RI=
Recreational., WH= Wildlife Habitat, TF= Toilet Flushing, PIPU= Planned Indirect Possible Use, SI=
Salviculture, VW= Vehicle washing, CU= Consttructional Use, ENV= Environmental Application, CL=
Cleaning, DW= Drinking water, NPW= Non potable water

Z=2]: Shrestha (2017)

3. Aolg B4 oA AAE

3 74 U vkel o], 13709 AR E EA%F A & Ao]&Y H oyA UH
Sz FANge =T 0.820 kWh/m*Z 3 F v

AEE 1072 kWh/im’z et 9ty 5 1) 7}
B2 e 7 ZeE AEHUY. EFHEAE 0.860 kWhmPz #elEglon, =9t
£ 747 1.969, 1.6082 uebsith HEg 0.215 kWhim®, HUlge 3.162 kWh/m’=
JAHH 2 WeE Holx eksiy.

-

'l

=
LN

olxetd I AVIEEE A7 st 87%% 50%E AZESH, i FAFolA 0.7200 A4
0.93 kWh/m’¢] olAS AnBIFMunoz %, 2010; Gruenspeht 5, 2010). 121 ROE
AHEE DR 28 HE AZE2 2.8-3.8 KWh/m?e] oy /\}%SPE}(Anderson 2006;
Apostolidis, 2010). EFollA= X 7&s o] &3 F9 35 ALEo| g A HA3] Y
Aol gl o] FoX 1 ut. ey F& Thed FEES A4y #1 B8 A